

TEST REPORT

Report No. : F1/11/33
Page : 1 of 1
Date of Issue : 6th December 2011

Sample Description :


Description : Limestone powder
Voyage no. : FLS-33-11
Our lab. no. : 68629

Test Methods :

As per in-house method LAB-T-015.

Test Result :

<u>Test</u>	<u>Result</u>
1. CaCO ₃	97.9 %
2. Acid Insoluble and SiO ₂	0.7 %
3. Fineness, -45um	95.1 %
4. Moisture	< 0.1 %

Certified by : 
Approved Signatory : Thomas Tao
Chief Chemist

--- End of Report ---